

To: Chevron Standard Ltd.

REPORT No A27 - 363

PAGE No. 1

BONDAR-CLEGG & COMPANY LTD.

DATE: July 13, 1977

901 - Marine Building  
355 Burrard Street  
Vancouver, B.C.  
V6C 2G8

RECEIVED  
JUL 15 1977

CERTIFICATE OF ASSAY

Samples submitted: July 7, 1977  
Results completed: July 13, 1977

PROJECT: U-446 **840241**

I hereby certify that the following are the results of assays made by us upon the herein described ore samples.

MARKED	GOLD		SILVER	Cu	Pb	Zn	Mo				TOTAL VALUE PER TON (2000 LBS.)
	Ounces per Ton	Value per Ton	Ounces per Ton	Percent	Percent	Percent	Percent	Percent	Percent		
C - 1 MARBLE				0.01	0.02	0.11	0.002				
C - 2 SULPHIDES				0.06	0.01	4.20	0.001				
C - 3 GARNETIFEROUS				0.02	< 0.01	0.76	0.015				

*George: there appear to be two samples C3 on this project.*

*A.*

